‘ﬂ“ﬂ“‘l. WATER POLLUTION CONTROL RESEARCH SERIES @ ORD-17020FKBO07/70
Al'E

ADVANCED WASTEWATER TREATMENT

USING POWDERED ACTIVATED CARBON IN
RECIRCULATING SLURRY CONTACTOR-CLARIFIERS

AN AT
e
toe Sy

o
ALY, M TTT M
o| e T

A
| QYN A \l
- <}

U.S. DEPARTMENT OF THE INTERIOR ¢ FEDERAL WATER QUALITY ADMINISTRATION



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Reports describe
the results and progress in the control and abatement

of pollution in our Nation's waters, They provide a
central source of information orn the research, develop-
ment, and demonstration activities in the Federal Water
Quality Administration, in the U. S. Department of the
Interior, through inhouse research and grants and con-
[...]
addition, and the use of floc from previous tests.

Aliquots, generally 200 ml, of final clarifier effluent were treated
first with activated carbon stock solution to either 150-mg/l or 200-mg/1l
dosages. While being stirred at test speed, the coagulating agent(s) were
added, generally in the range of 2 to 5 mg/l. This range was broadened
to between 1 to 10 mg/l if results seemed promising. Stirring time was
normally 10 min; however, this was shortened to 5 min if floc breakup was
observed during the longer period. Flash mixing at 400 rpm for less than
1 min after addition of the coagulating agent was evaluated and discon-
tinued as ineffective. Also discontinued as having no desirable effect
was a variation wherein the activated carbon was introduced at a timed
interval after introduction of the coagulating agent. Supernatant tur-
bidities were determined on most jars showing promise. A 5-min settling
period was allowed before sampling the supernatant for turbidity measure-
ment. Notes were made on the time required for the prominent floc
particles to settle the 3-1/2" liquid depth to the jar bottom.

Early results were discouraging. The majority of well known poly-
electrolytes tested showed no promise. Supernatant turbidities ranged
from 18-58 JTU except when bentonite-bearing compounds or polyelectrolytes
were used with bentonite. Rohm and Haas' Primafloc C-7, used at Lebanon,
Ohio, was marginally effective; but at the required dosages of 5 to 10 mg/l
it was considered too costly. It performed better at lower concentrations,
2 to 5 mg/l, if the pH of the jar was adjusted to 8.5 to 9.0 with caustic
soda. Calgon's Cat-Floc and Dow's C-31 were tested at length with results

12



slightly inferior to C-7. Supernatant turbidities remained in the
range of 8 to 14 mg/l.

Fresh stocks of Dow's C-31 and C-32 were obtained and additional
work imdicated C-31 was as effective as C-7. The C-32 was found to pro-
duce a supernatant turbidity of 8-10 JTU at dosages ranging from 1-3 mg/1l.

The optimum coagulation results recorded for the several polyelec-
trolytes showing promise was achieved using a solids recycle procedure.
The settled solids (floc) produced in one reaction were retained by de-
canting the supernatant to waste. A fresh aliquot of effluent was intro-
duced to these solids along with carbon and coagulant. The jar stirring
and settling were repeated and the solids again retained. This procedure
was continued through as many as seven cycles during which the floc char-
acteristics change and coagulant dosage changes may be evaluated. The
solids recycle procedure is particularly applicable to the type of
solids—contact units used in the pilot plant.

Typical data reporting (Table 2) for jar studies of this type indi-
cates the amounts and types of materials used, as well as notes on floc
formation, quiescent settling ability, and clarification results as
being poor, fair, or good. The resultant slurry volume existing at the
end of the settling period, as well as the number of previously formed
slurry volumes returned to each jar, are also recorded.

Even though the cationic polyelectrolyte, C-32, left a marginal
8 mg/1l supernatant turbidity, the low dosage level and potential cost
were acceptable and time did not permit further investigation in this
direction. Experience indicates that better coagulation can frequently
be achieved in a plant-scale continuous operation than in jars. So C-32
was selected for the pilot plant operation.

Little information was available concerning the effect of polyelec-
trolyte flocculation on the adsorptive capacity of powdered activated
carbon. It was desirable to learn if the adsorption system selected would
be adversely affected by the C-32.

Pairs of adsorption isotherms were developed using Darco S-51. One
isotherm of each pair was produced using the procedure described pre-
viously. The other incorporated a 3-mg/l C-32 dosage applied immediately
after the carbon addition to each of the five jars and at zero time to
the sixth or control jar. Optimization of the coagulant dosage was not
attempted.

Comparison plots of these isotherms (Figures 4 and 5) show displace-
ment of points for the polymer-treated samples downward and to the left
of those of the control. Note, also, that the differences are greater for
effluent samples having a higher original suspended solids content. A
speculative explanation for this shift is that coagulation of colloidal

13



TABLE 2

Partial Coagulation Study Report

Evaluation of New Shipment of Purifloc C-31, and
Purifloc C-32 Polyelectrolytes with Cat-Floc

Effluent Sample 26151-T, pH 7.4
Temperature 26°C
200 rpm stir speed

Stir 10 min, Settle 5 min Date: 9-12-68
§-51 Poly
TEST mg/l mg/l Coag. _ Sett. Clar. JTU %SV SVR
A New Purifloc C-31
1 200 3 F P many fines <1 O
2 " 3 F-G P improved 1 1
3 " 3 G F-P " 15 1 2
4 " 3 G F " 10 2 3
5 " 2 G F 12 3 4
6 " 2 G F-G 12 4 5
B New Purifloc C-32
1 200 3 F P many fines <1 0
2 " 3 F-G P improved 1 1
3 " 3 G F-P " 11 1 2
4 " 3 G F 8 2 3
5 " 2 G F 8 3 4
6 " 2 G F 8 3 5
C-32 slightly better than C-31, also settling is
slightly improved
7 200 1 G F 9 4 6
c Cat-Floc
1 200 3 F-P P many fines <1 O
2 " 3 G P improved 1 1
3 " 3 G F " 12 1 2
4 " 2 G F 9.5 2 3
5 " 2 G F 12 3 4

Cat-Floc and C-31 very comparable. C-32 better

G-Good, F-Fair, P-Poor, ZSV-percent of volume occupied by
slurry after 5 min settling, SVR-Slurry Volumes Returned,
to subject test from previous reactions.

14



Activated Carbon Loading (X/M), Wt %

6Q-

40~

20

1~

Effluent Sample 26204-T
Unfiltered COD = 125 mg/l
Suspended Solids = 65 mg/l
Filtered COD = 25.4 mg/l
60 min contact

25°C

100 RPM

© Darco S-51 with 3 mg/l C-32

0 Darco S-51 without C-32
Control COD(Cq):
With C-32, 20.8 mg/l
Without C-32, 25.4 mg/l

Filtered COD Remaining, mg/l

FIGURE 4: Effect of polyelectrolyte on an adsorption isotherm

when the original sample contains a substantial
suspended solids concentration.

15




Effluent Sample 26197-T
Unfiltered COD = 30.4 mg/l
Suspended Solids = 6.0 mg/1l
Filtered COD = 25.9 mg/1

60 min contact

25°C

100 RPM

Activated Carbon Loading (X/M), Wt %

]
(=]

b
()

n

© Darco $-51 with 3 mg/l C-32

Darco S$-51 without C-32
Control COD (Cg)

With C-32, 23.2 mg/1
Without C-32, 25.9 mg/l

Filtered COD remaining, mg/l

FIGURE 5: Effect of polyelectrolyte on an adsorption
isotherm when the original sample contains
a low suspended solids concentration.

16




organic solids not removed by filtration of the original clarifier
effluent in the polymer-dosed series enabled removal of some of this
material in the final filtration step of the test procedure. This would
not occur to the same extent in the control series. The resultant iso-
therm points plotted lower in both residual COD and carbon loading. If
adsorption had been adversely affected, these points would have plotted
at higher residual COD and lower carbon loading.

However, on the basis of this work, it was decided that control
isotherms should be developed using the same polymer dosage as in the
pilot plant to obtain the closest correlation between them and plant
performance.

Having now selected a suitable powdered activated carbon, Darco S$-51,
and a coagulant, Dow C-32, operation of the pilot plant was initiated.

17



PILOT PLANT PROGRAM

Apparatus and Procedure

A constant-rate pilot plant was constructed at the INFILCO Test
Facility adjacent to the Municipal Sewage Treatment Plant serving the
City of Tucson, Arizona.

The plant included two series-operated JBAS ACCELATORR clarifiers,
a type of recirculating-slurry, solids-contact unit which is the principal
component of a pre-engineered water treatment system used extensively in
the beverage industry. As depicted in Figure 6, the pilot plant schematic
flowsheet, the JBAS ACCELATOR clarifier contains an inlet-mixing chamber,
flocculators and a slurry recycle impeller on a common shaft, a slurry
concentrator, and a clarified water zone with effluent take off system.

Certain features of the standard JBAS unit were modified for this
application. A submerged-orifice peripheral launder was substituted for
the normal low-rate effluent collection system and the concentrator rim
was extended in the form of a sloped trough to enable extraction of solids
from the recirculating carbon slurry independent of the slurry-pool level.

Operation at throughput rates as high as 30,000 gpd was visualized,
resulting in an overflow rate of 1.6 gpm/ft2 of clarification area based
on the 12.9-ft? cross-section of the annular clarification zone.

Each of the 730-gal JBAS clarifiers (4.5 ft diameter x 7.5 ft side-
sheet) included a recirculation zone volume of 225 gal. which provided
carbon contact times of 32, 16, and 11 min at operating rates of 10,000,
20,000, and 30,000 gpd, respectively.

In a solids—contact unit of this type, the throughput rate cannot
exceed the pumping capacity of the recirculation system if short-circuiting
to the solids separation zone is to be avoided. The estimated pumping
capacity of the slurry recirculation impeller in the pilot units was five
times the maximum operating rate. The recirculation flow also prevents
deposition of solids on the tank floor. Except for material isolated in
the slurry concentrator, all of the carbon inventory was maintained in
suspension during operation.

The pilot plant (Figure 7) was erected out-of-doors in an orientation
which differed only slightly from that shown in Figure 6. The feed
stream, pumped from the inner launder of one of the final clarifiers of
the adjacent activated sludge plant, was brought to the center front of
the layout through a rotameter after which it was split into two streams.
One of these operated a slurry-advance ejector and the other was throttled
as needed to set the combined flow to the inlet chamber of the first-stage
contactor-clarifier to the feed rate desired.

18



6T

JBAS Clarifier Features (Modified)

A Inlet chamber
B Mixing and flocculation zone
Coagulant pumps C Secondary flocculation zone
D Recirculating slurry pool
h E Clarified water zone
Carbon feeders F Submerged orifice launder
G Slurry concentrator
H Drive
—4 e
—— Filter effluent control
AN® g |
L] g
® L 1 Wash waste
| 4 e .
I |
iy \
Filter
bypass
z—-oc% P
1/ D F-l | - =
Al I v |
2= ash T AT
\\\ t:: [ : rn e =
= L
LJBAS Unit #2 Gravity filter

Electric Valve

Blowdown drum

® System sample taps
Direction of flow

FIGURE 6: Schematic, Pilot Plant System




0¢

et R
pemmmi——__—___J

S

FIGURE 7:

Photograph of

30,000 gpd pilot plant.



First-stage effluent flowed by gravity to the second-stage JBAS unit
and thence to a gravity sand filter for final treatment.

Carbon feed was countercurrent to the throughput flow. Fresh powdered
activated carbon was gravity fed by a volumetric slurry feeder to the
inlet chamber of the second-stage JBAS unit, along with a separate feed
of polymer flocculant. A second carbon feeder (the left-haiid unit above
the ladder in Figure 7) was used during initial start-up to permit simul-
taneous development of slurry in both contactor-clarifiers and to provide
standby for the other feeder.

Flocculated carbon slurry recirculated within the second-stage JBAS
unit was permitted to accumulate to a manageable concentration which was
controlled by timer-actuated blowdown from the internal concentrator.

The Flexopulse repeating-cycle timer used afforded independent adjustment
of both the valve-open and valve-closed portions of the blowdown cycle
from one minute each up to a 2-hr total cycle time.

Used-carbon blowdown from this unit was collected in the right-hand
drum shown in pilot plant photograph and, together with a small flushing
stream of treated wastewater, transferred continuously to the inlet chamber
of the upstream contactor-clarifier by a Penberthy hydraulic ejector
operated with a portion of the feed stream. A secondary flocculant dosage
was also fed separately to this point.

Blowdown from the first-stage JBAS unit was to waste, except when
being measured. Both 55-gal.blowdown collection drums soon proved to be
too large and were replaced with 10-gal. polyethylene tanks.

Second-stage contactor-clarifier effluent could be divided so that
any portion or all of it could be wasted or flowed to a 2-ft square by
6-ft high sand filter. This gravity research unit, manufactured by
Filtration Equipment Corporation, was constructed of Transite and Lucite
with two opposing transparent sidewalls, allowing visual observation of
the contents. It included a FRE-FLO extruded asbestos-cement underdrain
system supporting 11 inches of graded gravel and 22 inches of filter
sand with a specified effective size between 0.45 and 0.55 mm and a maxi-
mum uniformity coefficient of 1.75.

A float-operated effluent control valve was added to this unit to
pace filtration with plant flows up to 12 gpm. During higher plant
operating rates, effluent from the second-stage JBAS unit was wasted to
limit the filtration rate to 12 gpm (3 gpm/ft< of filter area). A trans-
parent plastic hose tapped into the underdrain and extended to the top
of the filter enabled loss-of-head measurement during filtration.

As a matter of convenience, locally available well water pumped
from a 2000-gal. storage tank was used for filter backwashing. The wash
rate was set manually while observing the extend of sand expansion and
computed from the duration of wash and drawdown in the storage tank.

21



Sample taps were provided on each contactor-clarifier unit for slurry
withdrawal and determination of the slurry-clear water interface elevation.

A specially designed, multiple-dipper sampler to which streams of
plant feed, first- and second-stage contactor-clarifier effluents, and
filter effluent were conveyed continuously was used to obtain daily compo-
site samples collected at l1-min intervals over 24 hours. These samples
were accumulated in polyethylene containers refrigerated to a temperature
between 1° and 3°C.

The pilot plant program was conducted in six consecutive phases:

1. Brief operation of the two-stage system at 7 gpm and a carbon
dosage of 140 mg/l for equipment shakedown and operator
training. This flow was selected as a practicable minimum
dictated by the water flow required to operate the slurry-
advance ejector plus a minimum manageable ejector bypass flow.

2. Limited operation at the same carbon dosage over a range of
flow rates to define the hydraulic capacity of the system.

3. Operation for ten event-free days at a l4-gpm flow selected
on the basis of data generated during Phase 2 and a carbon
dosage of 140 mg/1.

4. Operation over a similar period at the same flow and a 280-mg/1
carbon dosage.

5. Operation as in Phases 3 and 4 at a carbon dosage of 70 mg/l.

6. Operation of a single contactor-clarifier and the filter for
the same period at 14 gpm and a carbon dosage of 140 mg/l to
evaluate performance of a single-stage system for comparison
with that of the two-stage system operated under closely
similar conditionms.

During each of these runs, composite and grab samples were collected
for development of laboratory isotherms and analysis sufficient to define
process performance; i.e., pH, suspended solids, turbidity, COD, BODs5,
and slurry and blowdown solids concentrations. Other data recorded com-
prised quantities and types of treatment chemicals; plant flow; rate and
volume of blowdown; slurry volume after five minutes of settling; slurry
level; filter head loss; and the filter backwash frequency, rate, and
duration. Records were also made of events which interfered with or
otherwise affected plant operation or performance.

Ten-day runs at each of the various operation conditions were
adopted to define mean system performance under the variable loading
imposed by the inconstant feed characteristics anticipated. And 24-hr
operation was undertaken to minimize the potential influences of biologi-
cal activity on BOD, COD, turbidity, and suspended solids.

22



Experimental Results

Phase 1 - Initial operation of the pilot plant at 7 gpm for four